

## FIRE RESISTANCE TEST IN ACCORDANCE WITH BS EN 1634-1: 2008

### On an Insulated Single-acting Composite Timber Doorset

**Test Report No.:** R16H21-1B

**Identification No.:** Q16H17

**Issue Date:** 07 November 2016

**Testing Location:**

RED Hong Kong Laboratory  
DD 134, Lung Kwu Tan, Tuen Mun,  
N.T., Hong Kong

**Test Sponsor**

**Sing Wan Timber Company Limited**  
G/F., 8 Mezzanine Floor, Ka Wui Building,  
1 Fuk Wing Street, Kowloon, Hong Kong

**APPROVED SIGNATORY:** \_\_\_\_\_



**DATE:** 07 NOV 2016

Ir. Dr. YUEN Sai-wing, MHKIE (FIRE)

Hong Kong Accreditation Service (HKAS) has accredited this laboratory (HOKLAS 091 - RED) under Hong Kong Accreditation Scheme (HOKLAS) for specific laboratory activities covered in the HOKLAS directory of accreditation laboratories. The results shown in this test report were determined by this laboratory in accordance with its terms of accreditation. This report may not be reproduced except in full.